
ENVIRONMENTAL

TECHNOLOGY

BEST PRACTICE

PROGRAMME

GG156
GUIDE

COST-EFFECTIVE EFFLUENT
TREATMENT IN PAPER AND
BOARD MILLS

GOOD PRACTICE: Proven technology and techniques for profitable environmental improvement



© Crown copyright.  First printed February 1999. 

This material may be freely reproduced in its original form except for sale or advertising purposes.

Printed on paper containing 75% post-consumer waste.

COST-EFFECTIVE EFFLUENT
TREATMENT IN PAPER AND
BOARD MILLS

This Good Practice Guide was produced by the 

Environmental Technology Best Practice Programme

Prepared with assistance from:

Hyder Consulting and Simon Binyon

With particular acknowledgement for photomicrography:
[...]
D I S P O S A L  

5

The cost of sludge disposal is the largest component of the cost of
operating a biological treatment plant.  Sludge treatment to reduce the
volume of sludge requiring disposal will produce savings through
reduced transport and other costs, eg landfill charges.  However, mills
that take action to reduce the amount of sludge produced in the
first place will save considerably more money. 



Table 9 shows the approximate amounts of sludge produced from different secondary
biological treatment processes.

Biological process Approximate sludge arisings 
(kg sludge*/kg BOD removed)

Conventional activated sludge 0.6 - 1.0

Extended aeration/oxidation ditch 1.0

Anaerobic systems 0.2

* As 100% dry solids.

Table 9  Approximate amounts of sludge generated by various biological processes

5.2 THE BENEFITS OF REDUCING SLUDGE VOLUMES

Many of the larger UK paper mills produce significant volumes of sludge.  Sludge treatment,
if practised, is generally undertaken off-site with only a small number of mills currently
undertaking on-site treatment, eg incineration, composting and anaerobic digestion.

Reducing the volume of sludge requiring treatment or disposal produces significant cost
savings, mainly by reducing tankering charges.  For landfill disposal, it also reduces landfill
reception charges.  The relative reduction in volume associated with an increase in dry solids
content of the sludge is shown in Fig 11.

5.3 SLUDGE THICKENING

Most paper mills focus on reducing their sludge disposal costs by thickening the sludge.
Thickening - one of the simplest dewatering techniques - consists of allowing the sludge
solids to settle within suitably designed thickening tanks.

50 GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

section

5

Anaerobic processes (see Section 3.10) convert most of the organic load
to methane gas as opposed to biomass cells.  Sludge disposal costs from
anaerobic processes are therefore significantly lower than with aerobic
processes.

Fig 11  Relationship between sludge dry solids and volume

1% 2% 5%

Per cent solids

100%

50%

20%

V
o

lu
m

e 
o

cc
u

p
ie

d



With regards to thickening, there is a fundamental and important difference between the
sludges produced by primary and secondary effluent treatment plants in paper mills.  Primary
sludges, which consist mainly of inorganic material and/or waste fibres, are generally able to
settle and compact without the need for chemical additions, eg coagulant/flocculant.  The
associated water is not trapped within the sludge.  The opposite applies to secondary
biological sludges, where the water is bound within the flocs and is generally more difficult
to remove.  Some form of chemical addition is always necessary to optimise the dewatering
of biological sludges.

5.3.1 Optimising sludge thickening

The sludges removed from the bottom of primary and secondary settlement tanks generally
contain 0.5 - 1.0% dry solids.  Sludges from dissolved air flotation (DAF) units have slightly
higher values - possibly up to 4% dry solids.  Further simple consolidation of the sludge in
settlement tanks is relatively straightforward, but the process can be optimised by:

■ Using a tall and narrow settlement tank rather than a low one with a large surface
area.  The efficiency of the dewatering process depends on the height of the sludge
layer and not on the volume of liquid above it.

■ Considering the use of two tanks.  This allows for quiescent settling of one tank while
the other is filling up, but its cost-effectiveness depends on the actual pattern of
primary solids/surplus activated sludge (SAS) removal.  If a two-tank arrangement is not
possible, the sludge inlet should be near the top of the tank - possibly flowing onto a
baffle plate - to minimise hydraulic disturbance.

■ Providing gentle agitation within the tank to help reduce ‘banding’ of the sludge and
to promote the release of any entrained gases.  The most common method is a picket
fence within the tank.

■ Selecting the optimum time for sludge to remain in the thickening tank.  Residence
time depends the nature of the sludges, but 24 hours is typical within the paper
industry.  Excessive retention must be avoided to minimise the possibility of anaerobic
conditions occurring, with associated odour and corrosion problems.

■ Adding sludge to the thickener at the rate of 20 - 30 m3 of feed/m2 of surface
area/day.

51GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

section

5

Where possible, optimise the thickening process by mixing any primary
sludges with secondary biological sludges.  The exact ratio will depend
on individual mills and the relative volumes of sludges requiring
disposal.

A standard gravity/picket fence thickener should be able to produce a
sludge with up to 4 - 8% dry solids.  The extent of the increase in dry
solids content depends on the nature of the raw sludge and particularly
the relative content of fibrous sludge from the primary treatment stage.

Effective sludge management

The dry solids content of sludge from picket fence thickeners at UK Paper’s Kemsley site
in Kent is doubled by mixing primary treatment plant sludge with surplus activated sludge
(SAS).  For details of sludge management at the Kemsley site, see Industry Example 5 in
Section 6.



5.4 SLUDGE DEWATERING

For many mills, sludge thickening is sufficient to reduce the volume of sludge to a more
manageable level for off-site disposal.  For larger mills, the thickening process is a first stage
prior to further dewatering to produce a material - often referred to as sludge cake - which
may contain 20 - 50% dry solids.  This is treated as a solid waste.  The point at which the
sludge ceases to be a liquid and becomes a solid is a grey area,  but a sludge containing more
than 10% dry solids is difficult and expensive to pump.  Sludge cake has the advantage of
lower disposal costs; alternatively, it is suitable for further treatment, eg digestion,
composting, drying or incineration.

For most sludges, some form of chemical conditioning is required to help separate the bound
and entrained water from the flocs.  A wide range of high molecular weight polymeric
flocculants are available.  The cost of these chemicals should be more than offset by the
improved performance of the dewatering process.  A regular testing regime should be carried
out to optimise dosage.

Table 10 gives details of dewatering techniques used in the paper industry, together with
typical performance levels.

Technique Process type Comments Dry solids content of cake

Filter or plate press Batch Can be manually intensive. Up to 40%

Belt press Continuous Requires regular and specialised Up to 35%
maintenance for optimum 
performance.  Chemical costs 
generally quite high.

Screw press Continuous Particularly suited to mill waste 25 - 30% 
with a high proportion of primary 
sludge.

Centrifuge Continuous Minimal odour problems due to 40%
closed nature of the centrifuge. (for fibrous sludges)

Table 10  Common dewatering techniques used in the UK paper industry

52 GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

section

5



Checklist 5  For sludge treatment

53GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

section

5

Waste minimisation

■■ Minimise the amount of sludge produced by reducing effluent generation and
optimising the performance of the primary and secondary biological treatment
stages.

■■ Reduce the volume of sludge by reducing its water content.

Thickening

■■ Mix sludges from the primary and secondary biological treatment stages,
according to their availability and composition.

■■ Use a tall and narrow settlement tank, with gentle agitation.

■■ Minimise hydraulic disturbance during sludge addition, preferably by using two
tanks in a fill/settle cycle.

■■ Optimise the residence time in the tank.

■■ Add sludge at a rate of 20 - 30 m3/m2/day.

Dewatering

■■ Optimise dosage rates for chemical conditioners and monitor performance
against chemical use.



E f f l u e n t  p l a n t  o p t i m i s a t i o n  a t
B r i d g e w a t e r  P a p e r
Bridgewater Paper manufactures approximately 240 000 tonnes/year of
high quality newsprint on three machines at its site in Ellesmere Port,
Cheshire.  Recycled fibre from the on-site de-inking plants makes up 99%
of the mill’s feedstock. 

The effluent treatment plant at Bridgewater Paper discharges into the River Mersey.  The
consent conditions are:

■ suspended solids 45 mg/litre (90th percentile);

■ BOD 25 mg/litre (100th percentile);

■ pH 5 - 9.

Fig 12 shows the current arrangement of the effluent treatment plant.

Bridgewater Paper has found that rapid changes in influent volume or quality upset the
biomass more than the actual load.  To maintain steady state conditions, the plant is operated
within tightly defined parameters.  Monitoring is regular and frequent.  Problems with
bulking activated sludge are also combated by controlling the source of the problem as
opposed to treating the symptoms.

Variations in the quality of the mill effluent, eg suspended solids, BOD, pH and flow rate, are
smoothed out in a balancing tank located before primary treatment in a dissolved air flotation
(DAF) unit.  

Regular microscopic examination of the biomass in the activated sludge plant and
identification of the species and number of organisms present provides operators with

54 GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

I N D U S T R Y  E X A M P L E  16

section

6



valuable process information.  For example, Arcella are often observed after an upset to the
activated sludge plant and also contribute to turbidity in the final effluent.  During normal
operation, operators expect to identify free swimming ciliates, rotifers, vorticella and other
stalked ciliates - all species indicative of a healthy biomass. 

The plant is controlled to an F:M ratio of approximately 0.12, with a sludge age of
approximately eight days.  The ‘food’ available to the biomass is measured in terms of BOD.
Control is achieved by carefully monitoring the MLSS and the rate of loss of surplus activated
sludge (SAS).  This control technique is helped by having a fairly constant BOD load of
approximately 3.5 - 4.5 tonnes/day and proves the value of efficient upstream balancing.

Bridgewater Paper also exerts tight control over the aeration plant compressors (two duty and
one stand-by units) to maintain a residual dissolved oxygen (DO) level of 2 - 5 mg/litre at the
outlet of the aeration tank.  

Biological foaming incidents are controlled using a proprietary anti-foaming agent that does
not affect surface tension and oxygen uptake rates within the aeration tank.  When high
levels of filamentous bacteria are observed in the biomass and sludge settlement is hindered,
the problem is controlled by adding an oxidising agent - sodium hypochlorite - to the return
activated sludge at a dose rate of 15 - 20 g/kg MLSS/day. 

Bridgewater Paper adopted the practice of re-using treated effluent in the mid-1980s.  The
mill currently recycles approximately 25 - 30% of the treated effluent from the secondary
biological treatment plant.  The 200 m3/hour flow is sterilised before being used in a number
of papermaking processes.

The waste sludges from the de-inking plant, primary treatment plant and secondary biological
treatment plant are combined and dewatered using a mixture of belt and screw presses.  Part
of the filtrate from the sludge presses is recovered and re-used in the de-inking process, while
the rest is sent back to the effluent treatment plant.  Sludge cake is used for off-site land
reclamation, disposed of by landspreading or used to condition agricultural soils.

55GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

Fig 12  Layout of effluent treatment plant at Bridgewater Paper, Ellesmere Port

Effluent

SludgePrimary screens

Dissolved
air flotation

Balancing tank

Effluent cooling

Activated
sludge plant

Sludge
dewatering

Combined
mill effluent

Mill
River

Mersey

Secondary
clarifier

Return
activated sludge

Recycle

Landspreading

Air compressors

section

6



U p g r a d i n g  t o  p u r e  o x y g e n
a c t i v a t e d  s l u d g e  a t  I n v e r e s k
G r a p h i c  P a p e r  S e c t o r
Inveresk Graphic Paper Sector’s Kilbagie Mill near Edinburgh manufactures
high quality office and business stationery papers using a feedstock with a
recycled fibre content that ranges from 0 - 100%.  The recycled fibre is
recovered at the mill’s on-site de-inking plant.

The effluent treatment plant at Kilbagie Mill discharges into the Forth Estuary.  The consent
conditions are:

■ suspended solids 0.4 tonnes/day (95th percentile);

■ BOD 1.2 tonnes/day (95th percentile);

■ pH 6 - 9.

The load on the effluent treatment plant varies from 0.5 - 9.0 tonnes/day, depending on
whether the de-inking plant is operational.

The current arrangement of the effluent treatment plant is shown in Fig 13.

In 1994, the effluent treatment plant at Kilbagie Mill was extended to coincide with the
commissioning of the recycled pulp plant.  The new system, which incorporated submerged
aerators to oxygenate the biomass, was designed to treat an increased load of 5 tonnes/day
of BOD.  However, the submerged aerators struggled to cope with the peaks and troughs -
typical of the paper industry - and energy costs increased significantly.  Another problem was

56 GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

section

6

I N D U S T R Y  E X A M P L E  2



that the system could not handle extra effluent flow generated by activities such as machine
boil-outs, start-ups or storms.  New environmental legislation also meant that Inveresk
Graphic Paper Sector faced stricter discharge consents.

To solve these problems, retrofitting a pure oxygen system was proposed.  This had the
advantage of being more efficient than conventional aeration, thus allowing effluent to be
treated at twice the rate in a smaller reactor volume.  The oxygen dissolution equipment is
capable of operating efficiently in the existing 6 m-deep tank, something that the original air-
based system could never achieve.  This also meant that an existing treatment tank could be
converted into a balancing tank to accommodate surge flows, thus avoiding the need for
capital expenditure.

Since the pure oxygen system was installed, operating costs have fallen by 40% despite the
fact that the plant is treating more effluent with a higher BOD than before.  The costs
associated with oxygen supply are less than the cost of the electricity to power the
submerged aerators.  In addition, the effluent treatment plant, which is at the edge of the
site, now needs much less monitoring by mill staff.

A further development has been the installation of a selector zone within the main body of
the pure oxygen activated sludge tank.  This has helped to minimise bulking activated sludge
problems.  Influent, return activated sludge (RAS) and nutrients are all added at this point,
under conditions of high floc loading.  This encourages the growth of floc-forming bacteria
and discourages the growth of filamentous bacteria.

Retrofitting a pure oxygen system to the existing treatment plant not only cut costs, but has
also led to an improvement in the quality of the final effluent.  The oxygen activated sludge
plant now operates at an F:M ratio of 0.15 and an MLSS of 4 000 - 4 500 mg/litre.  The final
effluent is regularly well within the mill’s consent conditions.

57GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

Fig 13  Layout of effluent treatment plant at Inveresk Graphic Paper Sector’s Kilbagie Mill

Dissolved
air flotation

Coarse screen Primary
settlement tanks

Belt press

Secondary
settlement tanks

Tank 2
(pure oxygen tank)

Tank 1
(balancing tank)

Final tanks

De-inking plant
influent

Mill
influent

35 - 40%
dry solids cake

Wash
water

Sludge
thickening

Forth Estuary Effluent

Sludge

Oxygen

Aerators Aerators

Surge
flow

Main flow

section

6



E f f e c t i v e  m o n i t o r i n g  a n d
c o n t r o l  a t  S h o t t o n  P a p e r
Shotton Paper in Deeside, North Wales, manufactures approximately 
1 500 tonnes/day of high quality newsprint from two machines.  The
feedstock consists of 35:65 virgin: recycled, with the recycled fibre being
produced at the on-site de-inking plant.  

The effluent treatment plant discharges into the Dee Estuary.  The consent conditions are:

■ suspended solids 60 mg/litre;

■ BOD 50 mg/litre;

■ pH 6 - 9;

■ ammoniacal nitrogen 4 mg/litre.

Fig 14 shows the current arrangement of the effluent treatment plant at Shotton Paper.

58 GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

Sampling from the aeration lagoon 

section

6

I N D U S T R Y  E X A M P L E  3



Shotton Paper has achieved process optimisation through careful monitoring and control.
Microscopic examination of the microbiology of the activated sludge plant is considered
fundamental to process control.  With experience, operators are able to assess the health of
the biomass by identifying the protozoa and other microbiological species present.

The aeration lagoon has both a pure oxygen injection system and mechanical aerators to
maintain a healthy, positive dissolved oxygen level and to minimise foaming and bulking
problems.  The aeration lagoon, which has a 16 - 20 hours retention time, is sampled
regularly.  Selector zones ensure optimum conditions to encourage the growth of healthy
floc-forming bacteria at the expense of filamentous bacteria.

Supplementary nitrogen and phosphorus are added to maintain the BOD:N:P ratio at 100:5:1.
A total organic carbon (TOC) meter is currently under trial to ensure the nitrogen dose is
always proportional to the BOD in the effluent.  This avoids overdosing of nitrogen and
potential problems in complying with the ammoniacal nitrogen limit in the mill’s discharge
consent.

Approximately 20% of the treated effluent is currently recycled for use in the recycled fibre
plant and effluent plant.

Surplus activated sludge (SAS) is mixed with primary/fibrous sludges in the sludge dewatering
facility to optimise dewaterability, leading to a drier sludge for further use.

59GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

Fig 14  Layout of effluent treatment plant at Shotton Paper, Deeside

Lagoon

Secondary
clarifier

Thickener

Fluidised
bed boiler

Wire
presses

Aeration
lagoon

Centrifuge

Sludge
tanks

Dissolved
air flotation

Balancing
tank

Primary
clarifiers

De-inking
plant

Landspreading and
fluidised bed boiler

Mill drains,
rejects wash-down

Dee Estuary

Selector
zone

Air and oxygen

Overflow

Float

Effluent

Sludge

Return activated
sludge (RAS)

Surplus activated
sludge (SAS)

Bar screens

section

6



A n a e r o b i c  s e c o n d a r y  t r e a t m e n t
a t  S m u r f i t  To w n s e n d  H o o k
Smurfit Townsend Hook manufactures two paper grades, on three paper
machines at its site in Snodland, Kent, where paper was first made in
1814.  The paper grades are blade-coated paper manufactured from 100%
bleached chemical wood pulp and corrugated paper produced from
recycled corrugated boxes.  As part of the papermaking process, all three
machines use starch as a strengthening agent.  This gives rise to high BOD
concentrations in the feed to the effluent treatment plant.

The effluent treatment plant discharges into the River Medway, which is tidal at Snodland.
The consent conditions are:

■ suspended solids 60 mg/litre;

■ BOD 40 mg/litre;

■ pH 6 - 9;

■ temperature 30°C.

The current arrangement of the effluent treatment plant at Snodland is shown in Fig 15.

60 GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

section

6

I N D U S T R Y  E X A M P L E  4



Smurfit Townsend Hook had successfully operated an aerobic biological treatment plant for
a number of years.  However, the Company began to evaluate possible pre-treatment options
with the aim of reducing the high biological load on the aerobic process.  This, in turn, would
minimise the risk of exceeding the mill’s consent conditions.

It was decided to install an anaerobic pre-treatment stage.  This offers the following
advantages to the overall operation of the effluent treatment plant:

■ significantly reduced load - and hence associated running costs - on the aeration
lagoons;

■ improved quality of the final effluent;

■ reduced site sludge disposal costs;

■ potential for use of methane gas as an energy source within the mill;

■ reduced occurrence of bulking activated sludge in the aeration lagoons.

An upflow anaerobic sludge blanket (UASB) reactor was commissioned in 1994.  The plant
has performed consistently well and helped reduce overall running costs as well as optimising
the effluent treatment process.

61GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

Fig 15  Layout of effluent treatment plant at Smurfit Townsend Hook

Upflow anaerobic
sludge blanket

anaerobic treatment

Aeration
lagoons

Primary
settlement tanksFine mesh filtersCoarse

screen

Secondary
settlement tanks

Fibre
recoveryInfluent

River Medway

Water recycling

section

6



E f f e c t i v e  s l u d g e  m a n a g e m e n t
a t  U K  P a p e r,  K e m s l e y
The effluent treatment plant at UK Paper’s Kemsley site is one of the most
advanced plants in the UK in terms of management and control (pictured
below, photo courtesy of Dames & Moore).  The effluent treatment plant
actually receives effluent from both UK Paper’s and St Regis’s mills in
Kemsley and primary effluent from the nearby UK Paper mill at
Sittingbourne.  The plant is managed by Grovehurst Energy Ltd.

Fig 16 shows the arrangement of the effluent treatment plant at Kemsley.  The effluent from
the Sittingbourne mill is pumped approximately 2.5 miles to the Kemsley site.

Many of the control and optimisation features described in this Guide are demonstrated at
the Kemsley site.  This Industry Example concentrates on sludge disposal and management
aspects of the operation.

The overall size of the operation (38 000 m3/day with a BOD load equivalent to sewage from
a town with a population of 450 000) means that efficient sludge management is necessary
to minimise disposal costs.  Central to this optimisation is the mixing of primary sludge with
surplus activated sludge (SAS) from the aeration lagoons to maximise dewaterability.  The
combined sludge is co-settled in picket fence thickeners to, on average, approximately 4%
dry solids.  On its own, the SAS would only dewater to approximately 2% dry solids.

62 GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

section

6

I N D U S T R Y  E X A M P L E  5



The co-settled sludge is discharged from the picket fence thickeners via variable speed
transfer pumps controlled by internal blanket level detectors.  It is then balanced to ensure
steady state conditions for input to the belt press, where the resulting sludge cake has a dry
solids content of 23%.  The cake is disposed of to land, as are the primary sludges from the
Sittingbourne belt presses.

As well as the higher dry solids content, processing co-settled sludges has significantly
reduced the risk of the odour problems typical of dewatering biological sludges.  When the
amount of primary sludge available is insufficient, this problem is overcome by dosing with
ferric salts.

63GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

Fig 16  Layout of effluent treatment plant at UK Paper, Kemsley

UK Paper
Kemsley

Screening

Balancing Balancing

Turbo
clarifiers

Turbo
clarifiers

Aeration
lagoons

St Regis Paper
Kemsley

UK Paper
Sittingbourne

Secondary settlement

River Swale

Primary
sludge

Surplus activated
sludge (SAS)

Sludge to
belt press

Co-settled sludge
picket fence thickeners

Sludge to
belt press

Primary effluent (pumped)

Effluent

Sludge

section

6



7.1 USEFUL PROGRAMME PUBLICATIONS

All Environmental Technology Best Practice Programme publications are available free of
charge to UK businesses through the Environment and Energy Helpline on 0800 585794.

■ Good Practice Guide (GG26) Saving Money Through Waste
Minimisation: Reducing Water Use

■ Good Practice Guide (GG37) Cost-effective Separation Technologies
for Minimising Wastes and Effluents

■ Good Practice Guide (GG54) Cost-effective Membrane Technologies
for Minimising Wastes and Effluents

■ Good Practice Guide (GG67) Cost-effective Water Saving Devices and
Practices

■ Good Practice Guide (GG82) Investing to Increase Profits and Reduce
Wastes

■ Good Practice Guide (GG109) Choosing Cost-effective Pollution 
Control

■ Good Practice Guide (GG111) Practical Water Management in Paper
and Board Mills

■ Environmental Performance Guide (EG69) Water Use in UK Paper and Board
Manufacture

■ New Practice Case Study (NC47) Simple Separation Technology Recovers
Raw Material Costs

65GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

section

7

If necessary, obtain help.

The Environment and Energy Helpline (0800 585794) can:

Send you copies of relevant Environmental Technology Best Practice
Programme publications.

Suggest other sources of information.

Provide free, up-to-date information on a wide range of environmental
issues, legislation, technology and equipment suppliers.

Arrange for a specialist to visit your company if you employ fewer than 250
people, at the discretion of the Helpline Manager.



Adsorbable organic Generic group of halogenated organic materials,
halogens (AOX) some of which are prescribed substances.

Anoxic zone An area - usually prior to the biological reactor -
where oxygen is limited and where certain micro-
organisms obtain oxygen from nitrate or nitrite ions
for respiration instead of using dissolved oxygen.

Biochemical oxygen The amount of oxygen consumed during the
demand (BOD) biological oxidation - by micro-organisms - of

biodegradable organic material in the effluent.  The
standard test takes five days and is referred to as the
BOD5 test.  Generally measured in mg/litre.

Bulking activated sludge Term used to describe sludge in the secondary
clarifier with poor settling characteristics.  Often due
to the presence of a high proportion of filamentous
bacteria and a lack of healthy floc-forming bacteria. 

Chemical oxygen demand (COD) The amount of oxygen consumed during the
chemical oxidation of organic and inorganic material
in the effluent, eg using potassium permanganate or
chromic acid.  Generally measured in mg/litre.

Denitrification The biological reduction of nitrate to nitrogen gas.
This process is often ‘forced’ in an anoxic zone.

Direct toxicity assessment (DTA) A monitoring tool used to establish the effect of an
effluent on various life forms in the receiving water.

Dissolved oxygen (DO) A measure of the amount of oxygen available to the
biomass within the bioreactor.  Generally measured
in mg/litre or ppm.  Varies between 0.5 - 3.0,
depending on the process.

Food to mass ratio (F:M ratio) The ratio of the bacterial food, ie BOD load, and the
mass of bacteria available to treat the BOD.  An
important control parameter for the activated sludge
process.  Also referred to as the sludge loading rate
(SLR).

Integrated pollution control (IPC) A regime for the control of discharges of prescribed
substances to land, water and air introduced by 
Part I of the Environmental Protection Act 1990.

66 GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

appx

A1

G L O S S A R Y
Appendix 1 



Integrated pollution prevention Pollution control regime introduced by the Integrated
control (IPPC) Pollution Prevention and Control Directive

(96/91/EC).  The IPPC regime is largely based on IPC,
but is more comprehensive.  IPPC applies to paper
and board plants with a production capacity
exceeding 20 tonnes/day.

Mixed liquor suspended A measure of the solids content of an activated
solids (MLSS) sludge reactor.  Generally measured in mg/litre or

g/litre.

Mixed liquor volatile suspended A measure of the organic fraction, ie active biomass,
solids (MLVSS) within an activated sludge reactor.  More meaningful

than the MLSS.  Generally measured in mg/litre or
g/litre.

Nitrification The biological oxidation of ammoniacal nitrogen to
nitrate.  A two-stage process requiring two distinct
bacteria genera: Nitrosomonas sp. convert
ammoniacal nitrogen to nitrite (NO2

–) and then
Nitrobacter sp. convert nitrite to nitrate (NO3

–).

Pentachlorophenol (PCP) A toxic and persistent halogenated organic
compound.  Frequently present in pulps or formed in
processes where chlorine is present.  PCP is used as a
fungicide to preserve starches and paper.

Retention time (RT) The time spent by the effluent in the bioreactor, ie
the volume of the reactor divided by the average
flow rate.  Also referred to as hydraulic retention
time (HRT).  Generally measured in hours.

Return activated sludge (RAS) Biomass separated from the treated effluent in the
secondary clarifier and subsequently returned to the
aeration tank of the activated sludge plant.

Selector zone An area where return activated sludge (RAS) and
influent are mixed to provide a high F:M ratio.  This
encourages selective growth of healthy floc-forming
bacteria and helps to avoid the growth of
filamentous bacteria. 

Sludge age Often referred to as the mean cell residence time.  A
measure of the time the biomass is retained within
the system.  Closely related to the F:M ratio and an
important plant control parameter.

Sludge volume index (SVI) An indicator of the settling characteristics of
secondary biological sludges.  Measured by
monitoring the volume (in ml) occupied by 1 g of
activated sludge after a 1 litre sample has been
allowed to settle for 30 minutes.  The resulting
calculation requires a knowledge of the MLSS of the
activated sludge.  Generally measured in ml/g.

67GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794

appx

A1



Stirred specific volume Similar to SVI except that the sample is stirred slowly
index (SSVI3.5) during the 30 minute settlement period.  More

reproducible than SVI figure.  Normally determined at
an MLSS of 3.5 g/litre.  Generally measured in ml/g.

Surplus activated sludge (SAS) Biomass wasted from the system, ie not returned to
the aeration tank, in order to control the MLSS level
within the bioreactor.

Total organic carbon (TOC) A measure of the organic carbon content of an
effluent.  A useful indication of the organic strength,
particularly suited to on-line monitoring.  Generally
measured in mg/litre.

Upward flow rate (UFR) A measure of the load entering a tank from its base.
Effluent flow in m3/hour per m2 of tank surface area.
Units are therefore m3/m2/hour or m/hour.

68

appx

A1

GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794



69

appx

A2

GG156 published by the Environmental Technology Best Practice Programme.                      Helpline: 0800 585794